Date of Installation :

Unit Serial Number :

Kompac Dealer

IKompa

MODEL : KMO - 65

PARTS CATALOG # 98592 REV.N

® REGISTERED TRADE MARK VARN INTERNATIONAL, OAKLAND, NEW JERSEY, USA



CMU-6o PARTS LCATALLG
2/N 88097

REY

UESCRIPTIEN

BY  DAIE

0oJ == |

— =

PRODUCTION RELEASE

R, ECN 1158

UNDER BRKT KIT AND SUBASSYS: CHG TTEM 14 FROM
091944 10 091688, ADD TWO (2) TTEM 14"s TO ASSY
098570, CHG BRKT KIT TTEM 19 FROM 081624 T0 091547
ADD NOZZLE LATCH ASSEMBLY 098148 TU THE

NOZ/ZLE BRACKET ASSEMBLY 088020

ADDED (2) NEEDLE BEARINGS (P/N 098151) 10

KM BRACKET PARTS (P/N 098122)

CHG PIVOT BUSHING, 098028, Mo ROLD DOWN SCREWS
FROM 091761 10 091773, ADD 091773, CHG BLANKING
PLUG, 086012, Mo HOLD DOWN SCREWS FROM 091726

10 081527, CHG REMOTE BOTTLE BRKT, 0968065, M8

AOLD DOWN SCREWS FROM 091756 10 091603,

CHANGE UNTT, 098087, TTEM 27 FROM 033098 TU
(092007,

REMOVE LOCKOUT ASSY FROM BASE BRACKET KIT AND MAKE
AN OPTION CTTEM 83), ADD TTEM 84,85 & (1) MIRE
[TEM 31 & 45, REPLACE 098021 WITH 09B155C08C. ).
REVISED LOCKOUT T NEW STYLE

ADDED KIT #4, P/N 098182, PAGE 10
CHANGE METERING RULLER FRUM (98040
10098186 (CRUWNED)
CHANGED OSCILLATOR FRUM 098155 10
095717, OSCILLATOR PAGE ADDED
AUDED TTEMS 51-33
USCILLATING ROLLER  UPDATED AS PER ECN 1545
USC. SHEET: OSC. WAS 085717, TTEM #10 WAS 95769,
[TEM #5 WAS 095776 AND ITEM #6 WAS 085748,
REMUVED TTEM #14 (092106, QTY 29,

[24()

W T1/17/95
W 12/12/95
M 14796

J6/19/90
ML 8-6-H0

WJ 1121796

1273790

LV 529
[V 8-2-9/

MJC 10-10-97
5.0, 5/4/98

/49
RC 08-17-99
K. 04/03/00
L

/
[
M
MJC 9-28-00




KOMPAC 111 UNIT: B/N 098082 " PARTS CATALDOG P/N (098592 REV.N

/5

///////'FRAME I >
INSERT

B

SEE STYLE
WITH INSERT

53 |091773| SCREW, M6 X 12

52 |091424| RETAINER OSC RH

51 |091423| RETAINER, OSC, LH

50 |098148| NOZZLE LATCH ASSEMBLY
49 1098022| BRACKET, NOZZLE

33 |082003| #6 X 1/2" FLT HD PHILLIPS SCW
32 |091708] M6 SHOULDER SCREW (30nn LG)
31 |092303| SEAL PLATE SHOULDER SCREW

48 |082258) SPRING COVER 30 |091981| M4 FLAT WASHER 5 |098024| ECCENTRIC, M/R, 35nn BEARING
47 1082236) TAB SPRING 29 |001784| WASHER, 1.353x.988x.078 4 10968005| BRACKET, ATTACHMENT, UNIT, RH
46 1098064| SPACER, NOZZLE BRACKET 26 |091783| WASHER, WAVE, 35mn 3 |098006| BRACKET, ATTACHMENT, UNIT, LH

45 1092601| SAFETY STICKER ( INWARD NIP)
44 1098026| LABELS, TIE PLATE

43 1092055| BALL KNOB (10-32)
421091417 THREADED STUD, SHRT (M5/10-32)
1889 M5 x .8 x 10mm SET SCREW

40 10918688| M5 x .8 x Onn SET SCREW

39 091909] M5 x 4mn SLOTTED SET SCREW
1786| SCREW, M6 x 25mn, CAP

|

|

|

~nNo

27 |092007| SPRING, COMPRESSION

26 |092242| COMPRESSIIN SPRING (BKG PLATE)
25 |092304| GUIDE PIN

091406| SPRING PLATE

23 |001407| BACKING PLATE STANDUFF

22 |095697| CLAMP, DSCILLATIR

21 |002174| METRIC ALIGNMENT BLOCK

20 |098007| ECCENTRIC, BRKT, NOZZLE, UNIT
19 |098008| ECCENTRIC BRACKET, NOZZLE BKT
18 |098009| BLOCK, ADJUSTMENT, TIE PLATE
35 |091891| M5 x lbmn CAP SCREW 17 1092700| NOZZLE ASSEMBLY 098186| ASSY, METERING ROLLER 65/C
3 1091760 M4 x 0.7 x 10mn CAP SCREW 16 |098025| GAUGE, METERING, 35mm BEARING 098630| ASSY, FOURM ROLLER

TTEM#| PARTH DESCRIPTION OTY | |TTEM#|PARTH DESCRIPTION UTY | |TTEM#|PARTH DESCRIPTION ary
* PART IS INCLUDED WITH OUTLINED SUBASSEMBLY . . ITEMS 3. 4. AND 21 NOT INCLUDED WITH THIS P/N.

098004| TIE ROD, UNIT

098003| TIE PLATE

092083| BEARING, 15x39x!1nn (6202)
096023| GEAR, LNIT

090850 R.H. & L.H. SEAL SET

091450] SEAL BACKING PLATE KIT (L & R)
098001| SIDEFRAME, UNIT, R.H.

098002| SIDEFRAME, UNIT, L H.

098650| ASSY, NOZZLE BRACKET

098155| OSCILLATER, B5cn

¥ NP — PO ¥ |N|PD

(@)

*

37 |081761| M6 x | x 18mn CAP SCREW
36 091785 SCREW, MB x [4rm, CAP

¥ o~ lojrololo|lw| sl —lwl— oo — ] — | — ] — ]~
NS}
o~

e e e e = e = = — | — o

N | — PO [N | — PO | N[N | *
N | >l | 3|00 | w




KNU - dUBASHENBLILYS ¥/ I UJol
KMO BRACKET PARTS: P/N 09812

(CONTINUED ON NEXT PAGE)

ﬂw** FARTY LATALLL F/N UZodss REVLN

© REQUIRED FOR
LATER MODEL

PRESSES ONLY. 26 (091786 SCREW, MB X 25nn CAP HD SOCKET| *
® LOCTIIE. 25 1091772 32mm WAVE SPRING x
24 1098043 | SPACER, BUSHING, R.H. I
@ INSTALL ALDNGSIDE 23 |098042 | SPACER, BUSHING, L.H. 1
%ﬁ%&&@% E%EIQEEMH 22 [002084] BEARING, 17x40x12mm (6203) | 1
“[ 21 098041 | BEARING, 320D x15nmID xQmnll | *
(CONTINUED ON NEXT PAGE) 46 098011 CLEAR PLASTIC HOSE, 3/8" 10 | | 20 |091546| SET SCREW, NYLON, M4 X B x
A5 [091773| M6 x 1.0 x 12nm CAP SCREW 6 | | 45 |098128] PLUG, 0 1-1/4, DOME 2 19 (091547 | NUT, HEX JAM, 3/8-24, SPECIAL |
A4 |098151 | BEARING, NEFDLE, 2210x2800x20M| 2 | | 44 |092006| SCREW, SET, M0, FULL DOG x 18 098038 | NUT, ADJUSTMENT x
A3 |091631| SHIM, ©1.435 x 01260 x .010 | * | | 43 |098167| BASE, GUIDE, THROWOLT * 17 |098037| BRACKET, SPRING, ON/OFF x
62 098121 | PAN, DRIP 1| | 42 |098166] BUSHING, THROWOLT * 16 098036 | COLLAR, SPRING x
61 091733 | NUT, MBx1.25, HEX M £ | | 41 [098165] ARM, FORK * 15 098066 | SPRING, COMPRESSION *
60 (091950 | FLAT WASHER (MB) x| | 40 091729] SHIM, 1.313x.874x.020 ) 141091888 | M5 X .8 X Snm SET SCREW x
59 (091899 | PLUNGER, BALL, M8 x 16mn x| | 39 091511] KITT ADJUSTMENT ECCENTRIC 2 13 |098035| ROD, SPRING x
58 092055 | BALL KNDB x| | 38 091629 SCREW, MIDx30nm SOCKET HD CAP | 4 12 1098034 | UNTON, PIVOT x
57 1095639 | STEM, LEVER x | | 37 |098660| ASSY, PIVOT BUSHING, R.H. 1 11 |098033| DOWEL, PIVOT x
56 091750 | NUT, MIO, HEX x | | 36 |091761] M6 x 1.0 x 18rm CAP SCREW 13| | 10 |098570] ASSY, ON/OFF SPRING BRACKET | 2
55 (091700 M6 x 1.0 x Brn SET SCREW x| | 35 [091904] M5 x .8 x 16nn SET SCREW 1 9 |098014] LEVER, DNOFF, R.H. I
54098115 | ON/OFF HANDLE BASE x| | 34 091889] M5 x .8 x 10nm SET SCREW 2¢| | B |098013] LEVER, ON/OFF, L .M. I
53 (091702 | RETAINING RING, 32nn, EXTERNAL| = | | 33 [091628] RETAINING RING, 17nm, EXTERNAL| | 7 1098176 [SHAFT, LNTT DRIVE LOCKOUT, LRG CLUT| 1
52 098168 | COLLAR ASSY, LOCKOUT x| | 32 |091627] RETAINING RING, l4nn, EXTERNAL| * 6 |098172] GEAR, DRIVE, LARGE BEARING I
501091727 | SHIM, 1.125 x 751 x .03 x| | 31 091662| ¢12nn RETAINING RING 3 5 |098173] ASSY, GEAR, LOCKOUT, LRG CLUT.| 1
50 [098109| COLLAR, ©.75 1.0., M6 SCREW | * | | 30 |091741] MIO SPLIT LOCK WASHER 4«| | 4 |098158| PIVOT BUSHING, LNTT BKT, R.H. | *
49 098113 ] SHAFT, ON/OFF LOCKOUT x | | 29 |091976] MIO FLAT WASHER 4«| | 3 ]098027| PIVOT BUSHING, UNTT BKT, L.H. | I
48 0981111 BASE, ARM x | | 28 |091743] WASHER, SMALL 0.0., M6 x| | 2 |098016| BRACKET, ATTACH FLANGE, LNIT | 2
47 1098123 | LABEL, ON/OFF x | | 27 |091626] WASHER, 0.871 x 0.673 x .02 | I I |098015] BRACKET, LNIT I
TTEM | PARTH DESCRIPTION OTY| [TTEM| PARTH DESCRIPTION aTY| [TTEM| PART# DESCRIPTION oTY
* PART TS INCLUDED WITH OUTLINED SUBASSEMBLY. s TTEMS 62,73,& 76 NOT INCLLUDED WITH THIS PN,

A TTEM 83 (LOCKOUT ASSY) IS NOT PART [OF BASE BRACKET KIT BUT IS AVATLABLE AS AN OPTION,



KMO BRACKET PARTS: KMO REMOTE BOTTLE PARTS CATALTG F/N 088582 REV.N
P/N 098122 (CONT. ) - PARTS: P/N 098118%*+
B 7 | 2 |

! ‘ «\\\\‘\ N

| SN 15 \\;;;:;;;;//

| 8 - \\\ééiféii// 14 12

& ™~
| <@k\\é§\\\\‘ L\\\\\\ 13
6! ~

| PRESS
COVER
|
|
091660 | RETAINING RING, ¢1.0 *
091993 | RETAINING RING, 15mn, EXTERNAL
(081746 | WASHER * [
098402 | FORK, DRIVE GEAR, BUSHING * ‘
098164 | FORK, LOCKOUT *
088163 | BEARING, 15 X 42 X 13, 6302 |
098159 | UNIT BRACKET, LRG BEARING | :
082019| SPACER, 906 X .B03 X .07 | %
091866 | 87800 X 478 10 SPACER |
098116 ASSY, LOCKOUT A
(88055 | PLATE, BACKING, PLUG |
098131 | PLATE, STRIKE, KMO |
091752 | M3 NUT 2 15 1091978| M5 FLAT WASHER 3
091978 | M5 FLAT WASHER 4 | 14 1091765| M5x.8x12nn BUTTON HD (P SCREW | 3
081789 | SCREW, M5 X 25mm SOC HO CAP 2 [ 13 1091672 | SPRING CLIP |
098012 | PLUG, BLANKING | 121092772 | BOTTLE, CALIBRATED 1/2 GAL 2
082774 | LONG NECK WASH-UP BOTTLE 2 111092765 O-RING B
001538 | SPACER, INK DUCTOR CRANK ARM | | 10 1092760 | DISPENSING VALVE ASSEMBLY 2
082061 | LOCTITE, 5 nl 2 ‘ 9 1092740 BOTTLE VALVE ASSEMBLY |
0927791 ASSY, SYRINGE, LONG NECK | g 1091754 | M8 NUT, SELF-LOCKING 2
080758 | 8nn BALL END ALLEN WRENCH | 7 1092750| ADAPTER BASE ASSY |
090756 2.5nn T-WRENCH | [ 6 1092756 1/2" 1.0, VINYL TUBING |
081655 | M8 X 1.0 X 10nm HEX HD BOLT 3 ‘ 5 1091911 | CLAMP, ADJUSTABLE 1/4"-25/32" | *
098058 | PIN, AUTD LATCH | 4 1091850 | FLAT WASHER (MB) 4
(088057 | SPACER, LATCH 2 3 1091603 | M8 x 45nn CAP SCREW 2
092053 | NYLON CABLE TIE 9 : 2 1092748 | BRACKET, BOTTLE, UNTVERSAL |
66 [091527| M5 x 30nn CAP SCREW 2 11098065 | BRACKET, REMOTE BOTTLE |
76 (CONTINUED FROM LAST PAGE) ‘ ITEME | PARTH DESCRIPTION 4Ty
LTew# [PAgT# | DESCRIPTIEN [90Y] | PART IS INCLUDED WITH CLITLINED SUBASSEMELY.
wx TTEMS 62,73,% 76 NOT INCLUDED WITH THIS PAN. 'seex TTENS 1,10, 11412 NOT INCLUDED WITH THIS PAN,
A TTEM B3 (LOCKOUT ASSY) IS NOT PART OF BASE
APACVET VTIT RIIT TS AVATIE ARIE AS AN MBPTTIIN



PARTS CATALOG P/N 0898532 REV.N

19| 098129 | CATCH, MAGNETIC, SNAP-IN, 2.75 1IN, |
10| 081781 | M6 X B5nn CAP SCREW |
[7] 081845 | SCREW, 10-32 X 3/8 SOCKET HEAD CAP | 4
16| 081981 | M4 FLAT WASHER b
[5] 08193 | MA HEX NUT, FULL 3
141 091760 | MA X .7 X 10nn CAP SCREN 3
[3] 091978 | M5 FLAT WASHER |
[2] 091752 | M5 X .B HEX NUT 4
[1] 091765 | M5 X .8 X 12rm BUTTON HO CP SCREW 4
[0 091743 | WASHER, SWALL D.0., M6 B
9 | 091753 | M6 HEX NOT 5
6 | 091761 | M6 X 1.0 X 18nn CAP SCREN 4
71 092077 | HANDLE, POLL 0
6 | 098101 | BAR, STYLE-I OP PIVOT |
o | 098099 | BAR, STYLE-T NOP PIVOT |
4 | 098103 | STOP, [P GUARD |
3 | 098102 | STOP, NOP GUARD |
2 | 098097 | COVER, HOSE HOLE |
| | 098048 | GUARD, SAFETY, KMI |
[TEM] PART NO. DESCRIPTIIN LTY,




STYLE #2 KMO GUARD:= B/N 098096 PARTS CATALOG P/N 098592 REV.N

=
=
AN

><
o~
— —
=
><
ro
/
-
\

\®\

NOTE: PARTS ENCLOSED IN DOTTED LINES ARE
THOSE PARTS NEEDED TO CONVERT A
STYLE #1 KMO GUARD TO A STYLE #2
KMO GUARD.  THESE PARTS MAY BE
PURCHASED LUNDER P/N 098117,

<

><
~

4
F
/
5
N
== ’ﬁ@%@\\% \\

v o 18] 081773 | Mo X 1.0 X I[2nn CAP SCREW 2
[7] 081845 | SCREW, 10-32 X 3/8 SOCKET HEAD CAP | 4
10| 091981 | M4 FLAT WASHER 8
15| 081930 | M4 HEXNUT, FOLL 4
141 091760 | M4 X .7 X 10nm CAP SCREW b
13| 091978 | M5 FLAT WASHER 12
12| 091752 | M5 X .8 HEX NUT 4
1] 081765 | M5 X .8 X 12nm BUTTON HD CP SCREW 4
10| 091743 | WASHER, SMALL 0.D., Mo 4
9 | 098106 | COVER, STYLE- |
6 | 091761 | Mo X 1.0 X 1Bnn CAP SCREW 2
71 082077 | HANDLE, PULL 2
6 | 098105 | PIVOT, STYLE-Z [P I
o | 088104 | PIvOT, STYLE=2 NOP I
4 | 098103 | STOP, 0P GUARD I
3| 088102 | STOP, NOP GUARD I
2 | 098097 | COVER, HOSE HOLE I
|| 098048 | GUARD, SAFETY, KMO I

[TEM| PART NO. OESCRIPTION Ty,




K1T#1 ROLLER WASH ARM KIT: P/N 098071 o~ PARTS CATALDG P/N 038502 REV.N

VoD
// QK\//Q/
/ /o
/ /
14 (/ /
P ///\
BN EXISTING
S PART
| | |
. /7)
: R
\ EXISTING
AN PARTS

O
-

/
\
N/ .
[@an}
———@@ () /J N
——q@ 0 N
)
L
«//<
YRS

EXISTING
HARDWARE -

Py
g )J))))J)J)))

>
GD ////j//

&xgg, (84,
U 10 . RS2 N

SIS EYISTING
PARTS

091728 | SHIM, 1.187 X 632 X .020

091948 | PIN, ROLL, Snn X 32mn

091950 | FLAT WASHER (M§)
!
!
!

091976 | MIO FLAT WASHER

091738 | PIN, ROLL, 4nm x 30nn
091938 | PIN, ROLL, 3nm x 2omn
091761 | M6 x 1.0 x IBnn CAP SCREW
098075 | PIVOT BUSHING

098072 | BRNG, NEEDLE, @16nn x 12nn WIDE
098074 | STANDORF, ARM BASE, GEAR
098073 | STANDURF, ARM BASE

098076 | FORK, LOWER RUOCKER ARM
098067 | ARM, LOWER ROCKER

098069 | CARRIER, ARM

1 098068 | BASE, RUCKER ARM

TTEM| PART NI DESCRIPTION

O — | PO Ly P~

Nl >N ||| O] — | — | — | — | — | —

——— ] — O — N — o — O — | — | —

=
=
-



Y

M EXISTING
Ui PARTS
DN\

EXISTING PART

5
@‘\\\w 5
M)
13<£i\<3§®$» 1

_ PRESS SIDEFRAME

PARTS CATALUG P/N 098592 REV.N

EXTISTING
%/// HARDWARE

O

091789

SEREW, M5xZ2omn SOC HD CAP

098059

PLATE, BACKING, PLUG

098081

PLATE, BLANKING

OO NI

091753

MB HEX NUT

0915966

878 00 478 10 SPACER WASHER

M3 FLAT WASHER

|
0915978
091790

SCREW, M6x60mn SOC HD CAP

091769

MoX. BX12mn BUTTON HO CP SCREW

093468

BLANKING PLUG FLUSH

092078

SPRING, EXTENSTON

098079

PIN, AUTO LATCH, LONG

098078

— NI | | > U1 | —J| 0o

PLATE, LATCH ARM

098077

ARM, LATCH

— = — = PO — PO > PO — | —| PO

TTEM | PART NO.

DESCRIPTION

Ty

S TTrOEM DM/ T TN MMMYACILZT T I/TT



PARTS CATALUG P/N 098592 REV.N

KIT#3 PNEUMATIC CYLINDER KIT

=
N
=
=
o
co
=
co
co

092005 | PIN, ROEL, 3.5mn X d6mn

092004 | PIN, ROLL, Brn X 30mn

091889 | Mox10nn SOCKET HEAD SET SCREW

O|— NI |y

091748 | MBx20mn SCREW FLAT HO SOC CAP

091793 | 1/4 x 1-1/2 SHOULDER SCREW

091737 | SHIM, 3/4 x 1-1/8 x 1/8

098098 | NIPPLE, 1/8" NPT T0 brmn TUBE

098087 | ON/OFF ARM

098093 | PISTON ROD CLEVIS

098085 | CYLINDER STOP

098083 | CYLINDER BASE PLATE

098084 | CYLINDER BASE BLOCK

— e e [ — — PO PO | — [ PO | — [ — | —

— (PO || P>~ ||| |00 WD

098089 | AIR CYL INDER

[TEM | PART ND. ESCRIPTION Ty,




KIT #4, SINGLE LEVER KIT: P/N 098101 RIS AT PAC e e

091710 | M6 X 10nn SHOULDER SCREW
0981853 | THREADED ROO, MB, 9.79" L,
092029 | SPRING, EXTENSTON, .825x2.50x.072"
092026 | BALL JOINT ROO END, FEMALE, Mb
092027 | #10-32 TRUSS HEAD SCREW

091754 | M8 HEX LOCK NUT

092026 | MB X 30nn SET SCREW

091966 | WASHER, 878 x 478 x .02
091607 | M12 X 16mn SHOULDER SCREW
091753 | M6 HEX NUT

098182 | THREADED ROO, M3, 4.33" L.
098179 | PIN, GUIDE

098178 | PIVOT, ARM

098177 | ARM, ENGAGEMENT

098174 | PLATE, GUIDE

[TEM | PART ND. DESCRIPTION uTY.

v TTEM TS NOT TNCLHIINEND WTTH VTT #4 D/N OO0 101

O|— PN ||~

— INO L |~ | |Co| WD
| — | — [ — [ PO PO | — | — [ PO | — | — [ — [ — | —




PARTS CATALOG P/N 098382 REV.N

19 | 032048 | GREASE FITTING, FLUSH TYPE 2
18 |- - -
17 |- -

sk TTEMS 23 & 24 NOT INCLUDED WITH P/N 095717 16 | 095752 | BEARING, EXTRA SHALL N
* PART INCLUDED WITH DUTLINED ASSEMBLY 15 1095750 | COUPLING SLEEVE ;
14 |- - -

13 | 092114 | WASHER, THRUST !

12 | 082113 | WASHER, 1.29x.76x.06 4

30 | 095787 | WASHER I I1 1092107 | RET. RING EXTERNAL 4
29 | 095784 | WASHER I 10| 095778 | SHAFT !
28 085763 | BEARING THRUST I 9 1095773 | ROLLER ASSY (RUBBER) !
27 1085782 | BEARING THRUST I 8 1095752 | SHAFT SUPPORT 2
26 1082108 | RET. RING 2 7| 095777 | INTERN, SPUR GEAR ASSY !
25 | 092109 | RET. RING * 6 | 099350 | ECCENTRIC !
24 1031866 | SCREW, SET M5x5 2 5 1099821 | PINION CPLNG ASSY !
23 1082174 | MIUNTING BLOCK 2 41092105 | KEY, SO 1/16x1/16x1/2 LG !
2 |- - - 3 1095767 | SPACER TUBE 1
21 1082116 | NJT, LOCK 8-32 2 2 | 095775 | OSCILL. CAM ASSY !
20 1082115 | SCREW, SET 8-32x1/2 2 I | 095774 | CAM FOLLOWER ASSY !
ITEM|PART # DESCRIPTION OTY | |LTEM|PART # DESCRIPTION Ty




